





Testing Results Certification

The manufacturing process adhered to the specifications and quality standards set forth by the

EN 15836-2 certification. **Batch Number: 2024011025**

Date of Testing: October 05, 2024

The following tests were conducted on samples from this batch:

Test Parameter	Method	Result	Specification
Thickness	EN 1849-2	1.5 mm	1.5 mm ± 5%
Tensile Strength	EN 12311-2 Method A	1150 N/50mm	≥ 1100 N/50mm
Peel Resistance	EN 12316-2	85 N/50mm	≥ 80 N/50mm
Dimensional Stability	EN 1107-2	0.4%	≤ 0.5%
Chlorine Resistance	EN 15836-2 Annex C	Pass	≥ Grade 3
Microorganism Resistance	EN ISO 846:1997 Method [) ≤ 1% Weight Los	s ≤ 1% Weight Loss
UV Stabilization Compliance Internal Testing		Pass	Yes

Summary:

Samples from this batch have been tested rigorously and have met or exceeded the performance metrics specified in the **Technical Data Sheet**, as attached. These metrics ensure durability, resistance to chlorine, and microorganism protection.

Please find enclosed the detailed technical data sheet for reference.

Test Parameter	Method	Result	Specification
Thickness	EN 1849-2	1.5 mm	1.5 mm ± 5%
Tensile Strength	EN 12311-2 Method A	1150 N/50mm	≥ 1100 N/50mm
Peel Resistance	EN 12316-2	85 N/50mm	≥ 80 N/50mm
Dimensional Stability	EN 1107-2	0.4%	≤ 0.5%
Chlorine Resistance	EN 15836-2 Annex C	Pass	≥ Grade 3
Microorganism Resistance	EN ISO 846:1997 Method D	≤ 1% Weight Loss	≤ 1% Weight Loss
UV Stabilization Compliance	Internal Testing	Pass	Yes

Company president Ratified by:





